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Abstract: Treatment of opioid use disorder (OUD) with buprenorphine
has evolved considerably in the last decade as the scale of the OUD ep-
idemic has increased along with the emergence of high-potency syn-
thetic opioids (HPSOs) and stimulants in the drug supply. These
changes have outpaced the development of prospective research, so a
clinical consideration document based on expert consensus is needed
to address pressing clinical questions. This clinical considerations doc-
ument is based on a narrative literature review and expert consensus
and will specifically address considerations for changes to the clinical
practice of treatment of OUD with buprenorphine for individuals using
HPSO. An expert panel developed 6 key questions addressing
buprenorphine initiation, stabilization, and long-term treatment for indi-
viduals with OUD exposed to HPSO in various treatment settings.
Broadly, the clinical considerations suggest that individualized strategies
for buprenorphine initiation may be needed. The experience of opioid
withdrawal negatively impacts the success of buprenorphine treatment,
and attention to its management before and during buprenorphine initia-
tion should be proactively addressed. Buprenorphine dose and dosing
frequency should be individualized based on patients’ treatment needs,
the possibility of novel components in the drug supply should be consid-
ered during OUD treatment, and all forms of opioid agonist treatment
should be offered and considered for patients. Together, these clinical
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considerations attempt to be responsive to the challenges and opportuni-
ties experienced by frontline clinicians using buprenorphine for the treat-
ment of OUD in patients using HPSOs and highlight areas where pro-
spective research is urgently needed.
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reatment of opioid use disorder (OUD) with buprenorphine
has dramatically expanded from restricted access in office
settings to many nontraditional settings. The illicit drug supply
has likely permanently transitioned to predominantly synthetic
substances—both high-potency synthetic opioids (HPSOs)
such as fentanyl and its analogs and stimulants. These
changes have coincided with the exponential rise in overdose
deaths, other novel components in the drug supply, high preva-
lence of polysubstance use, and high psychosocial vulnerability
driving an unprecedented urgency to expand access to
buprenorphine treatment through updating and optimizing treat-
ment approaches to meet the needs of patients with OUD.?
This “Buprenorphine Clinical Consideration” is based on
expert consensus and available evidence to address 6 key ques-
tions that address buprenorphine initiation and ongoing treat-
ment among individuals with OUD chronically using HPSOs
(Table 1). This document is not a Clinical Practice Guideline
(CPG) and does not follow CPG rigorous methodology.> Each
key question and its narrative response focuses on current clin-
ical challenges, summarizes literature to date, and concludes
with clinical consideration statements.

METHODS

The American Society of Addiction Medicine (ASAM)
Quality Improvement Council assembled a group of experts in
OUD treatment to serve on the writing group for this document.
A chair (M.B.W.) from ASAM’s CPG Methodology Subcom-
mittee was selected. The writing group members were chosen
based on their experience (Appendix A, http:/links.lww.com/
JAM/A431). A separate group of experts were chosen as a peer
review panel (Appendix A, http:/links.Iww.com/JAM/A431).
The writing group and peer review panel developed the scope
and key questions (Table 1). Broadly, key questions address
buprenorphine initiation, stabilization, and long-term treatment
for individuals with OUD who are chronically exposed to
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TABLE 1. Buprenorphine Clinical Considerations Scope and Key Questions Components

Key Question
Components
Population Individuals with severe OUD chronically exposed to HPSO
Pregnant individuals with OUD chronically exposed to HPSO
Interventions Buprenorphine initiation*
Buprenorphine stabilizationf
Buprenorphine long-term treatment
Comparisons Usual practice as specified in the ASAM 2020 Updated OUD National Practice Guideline (NPG)
Outcomes Opioid withdrawal syndrome
Precipitated opioid withdrawal}
Opioid cravings
Recurrence of opioid use
Morbidity (eg, nonfatal overdose, premature hospital discharge, infections)
All-cause mortality

Opioid-related mortality
Timing Any
Setting All outpatient/ambulatory practice settings

Emergency department and hospital-based practice§

Key Questions 1. What specific clinical situations favor use of low or high-dose buprenorphine initiation strategies?

2. What strategies can address patient discomfort, including precipitated opioid withdrawal, if it occurs during buprenorphine initiation?
3. After buprenorphine initiation, what range of buprenorphine dosing and/or dosing strategies can be considered during stabilization and

long-term treatment?

4. What are indications for injectable extended-release buprenorphine for OUD treatment compared with sublingual formulations?
5. How do other novel drug components affect buprenorphine initiation and stabilization?
6. What are OUD treatment alternatives after repeated unsuccessful attempts at buprenorphine treatment?

*Buprenorphine initiation is defined as the initial phase of OUD treatment when medication doses are adjusted for a patient to reach stabilization.” The time to reach stabilization is

individualized.

‘fBuprenorphine stabilization is defined as the period when a patient has attained “a medically stable, steady state in which the patient is adequately supported to prevent deterioration of

their illness

{Precipitated opioid withdrawal (POW) is defined as the rapid onset of objective signs of opioid withdrawal syndrome (eg, pupillary dilation, gooseflesh, extreme restlessness, vomiting, or
diarrhea) after an initial administration of buprenorphine and typically involves a rise of the Clinical Opioid Withdrawal Scale by >5 points.*
§Emergency department and hospital-based practice will apply to the initiation and management of opioid withdrawal syndrome only.

HPSO. The ASAM Quality Improvement Council and Board of
Directors have approved this clinical document.

NARRATIVE LITERATURE SEARCH

A narrative literature search was performed of PubMed
for English-language, human studies published from 2012 to
2022 (Appendix B, http://links.lww.com/JAM/A431). A struc-
tured literature search yielded 578 studies of which 41 met in-
clusion criteria (Appendix B, http://links.lww.com/JAM/
A431). The writing group also evaluated 4 relevant studies pub-
lished before 2012 and other highly relevant studies captured in
a supplemental literature search.

Consideration Statements

KQ1: What Specific Clinical Situations Favor Use
of Low- or High-Dose Buprenorphine Initiation
Strategies?

Evidence Summary

Opioid withdrawal syndrome (OWS) before and during
buprenorphine initiation can be a barrier to successful
buprenorphine initiation.? The OWS experience is mediated
by expectations, setting, and other reinforcers; its effective treat-
ment is important for buprenorphine initiation.” Herein, we dis-
cuss 2 emerging strategies for buprenorphine initiation that may
be considered when standard-initiation strategies are not possible

2

or not preferred: low-dose buprenorphine with opioid continua-
tion (LDB-OC) and rapid high-dose buprenorphine (HDB) initi-
ation after opioid discontinuation (Table 2).

During LDB-OC, patients are administered or self-administer
full agonist opioids (FAOs) during a multiday dose escalation of
low-dose buprenorphine (0.25-1 mg) (Table 2).>” The continu-
ation of FAO supports buprenorphine initiation by maintaining
the level of mu-opioid receptor (MOR) activation needed to
match a patient’s baseline opioid tolerance. Initially described
among patients with chronic pain prescribed with FAO, the
technique has been extended to patients with OUD using differ-
ing buprenorphine uptitration schedules and buprenorphine
formulations.®® Administered FAOs for OWS and OUD are
permitted in emergency departments (EDs) and hospital set-
tings.” However, under current federal law, it is currently under-
stood that clinicians may not prescribe an opioid other than
buprenorphine for treating OUD in outpatient settings. An im-
portant exception is that FAO may be prescribed to patients with
OUD to treat pain. Thus, outpatient LDB-OC case reports have
described patients with acute or chronic pain using prescribed
FAO or patients with OUD using their own nonprescribed opi-
oids during buprenorphine dose escalation.®™

There is a combined total from case reports of over 250
patients treated via LDB-OC strategies.® ! No available data
exist to recommend a specific dosing schedule for either FAO
or buprenorphine. A systematic review of case reports and case
series described similar success rates with standard initiation

© 2023 American Society of Addiction Medicine
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TABLE 2. Clinical Decision Support for Buprenorphine Initiation Techniques Based on the Clinical Setting

Fastest Slowest

Initiation Strategy* HDBY

Possible advantages -Quick stabilization

-Bridge access barriers to ongoing

buprenorphine

Need for opioid Yes
withdrawal?

Premedicate with adjuvant Consider
medications?ll

Initial starting doseq 8-16+ mg
(buprenorphine SL
formulation)

Duration of initiation until <2h
stabilization

Need for opioid No
continuation

Full agonist opioid None
continuation
dose

Care coordination required Moderate

Standardi LDB-OC§
-Most common and well-described -Opioid abstinence not initially required
technique
Yes No
Yes Yes
2-8 mg 0.25 mg-1 mg
1-3 days 3-10 d (may be longer in certain situations)
No Yes
None Examples:
Methadone 30 mg PO daily
or
Hydromorphone 4 mg PO every 4 hr
or
Self-directed illicit/nonprescribed opioid use
Moderate High

*See Appendix C (http:/links.Ilww.com/JAM/A431) for example protocols of these strategies.

THDB = high-dose buprenorphine; this is sometimes referred to as “macrodosing.”

1Standard buprenorphine initiation is based on the ASAM NPG and typically occurs with medically managed instructions for home buprenorphine initiation.

§LDB-OC = low-dose buprenorphine with opioid continuation; this is sometimes referred to as “microdosing” or “microinduction” but the most clinically accurate term is used here.
lIAdjuvant medications include clonidine, hydroxyzine, acetaminophen, and NSAIDs (Appendix D, http://links.lww.com/JAM/A431).

This refers to the initial dose only. The total daily dose on day 1 and subsequent days is likely more than this initial dose.

and LDB-OC (95.6% and 96%, respectively), with most cases
of LDB-OC occurring in the hospital.®

High-dose buprenorphine is another initiation strategy
where opioid discontinuation is followed by rapid HDB
(28 mg starting dose).' "'* This strategy is based on the premise
that increasing initial doses of buprenorphine beyond 8 mg sub-
lingual (SL) will result in increasing agonist MOR activation
and strengthening opioid blockade—both conferring significant
advantages. Typically, HDB expects a period of opioid absti-
nence, which is highly variable. Once at least mild withdrawal
(COWS 28) has developed, buprenorphine is escalated rapidly
to 16-32 mg SL in | or 2 initial doses, aiming to quickly reduce
OWS. The high-loading dose may benefit patients with antici-
pated delays accessing buprenorphine. Most HDB approaches
are described in urgent care centers or EDs.

A prospective cohort study of ED patients with >75%
confirmed HPSO exposure reported precipitated OWS in <1%
after receiving buprenorphine initial doses of 8 mg or greater.*
In addition, 2 retrospective cohort studies of HDB across 16
EDs reported no increased adverse events compared with stan-
dard initiation; however, 1 study occurred before widespread
HPSO, and the other reported a low incidence of HPSO use.' 2

Commentary

Patients with pain transitioning from FAO to buprenorphine,
patients admitted to hospital, and patients enrolled in opioid treat-
ment programs transitioning from methadone to buprenorphine
may be ideal for LDB-OC. However, outside of these settings,
United States federal law is currently understood to prohibit med-

© 2023 American Society of Addiction Medicine

ical prescription of FOA to support buprenorphine initiation. The
decision to advise a patient to continue opioid consumption during
buprenorphine initiation is complex with no consensus on the rel-
ative risks and benefits of this approach. For the purposes of facil-
itating OUD treatment, the Drug Enforcement Administration
Code of Federal Regulations allows either direct administering
up to a 3-day supply of an opioid, including methadone (“the
72-hour rule”), or dispensing (when approved by the Drug En-
forcement Administration exception) a 3-day supply of an opioid,
including methadone, from a hospital, clinic, or ED for the treat-
ment of OWS, which may be considered to facilitate LDB-OC.”>'?

Patients experiencing OWS generally should proceed
with standard buprenorphine initiation (see Table 2). If concern
for undertreatment of OWS exists due to lack of positive re-
sponse to standard buprenorphine initiation doses, chronic use
of HPSO, or anticipated delay in access, HDB may be consid-
ered as a safe alternative, particularly in the urgent care, ED,
or hospital setting.

Insurance or state regulations could be a barrier to any
nonstandard buprenorphine initiation strategy.

Clinical Considerations

* Observational data suggest buprenorphine initiation is best individ-
ualized by setting and patient preference (Tables 2 and 3).

» LDB-OC in hospital settings appears to be well tolerated in observa-
tional data.

* More evidence is needed to determine the optimal strategy for
LDB-OC in ambulatory settings for patients who are ineligible for
medically prescribed FAO under current regulations.

Copyright © 2023 American Society of Addiction Medicine.
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e In patients with chronic exposure to HPSO who initiate
buprenorphine after opioid abstinence and development of OWS,
rapid dose escalation has been observed to be safe, primarily in
the ED setting.

KQ2: What Strategies Can Address Patient
Discomfort, Including Precipitated Opioid
Withdrawal, If It Occurs During Buprenorphine
Initiation?

Evidence Summary

Patient discomfort after an initial dose of buprenorphine
can be from various pharmacologic and nonpharmacologic
causes: ongoing OWS, withdrawal from other substances, ad-
verse effects such as nausea, or precipitated opioid withdrawal
(POW). Risk factors for POW related to HPSO are unknown
and vary by individual and substance exposure, although recent
prospective data showed a <1% incidence of POW after
buprenorphine initiation in the ED.*

For OWS after buprenorphine initiation, the most effective
treatment remains administration of additional buprenorphine.
After most MORs are bound with buprenorphine, opioid
agonism is optimized.'* The ceiling for many agonist effects is
unknown, '’ whereas the ceiling effect for respiratory depression
has been well demonstrated.'” Nevertheless, in patients with ad-
vanced age, acute medical illness, chronic lung disease, and those
already sedated due to other drugs or medications, the risk of
worsening sedation and/or respiratory depression should be
considered.

Commentary

Patient comfort during buprenorphine initiation depends
on the patient’s balance of buprenorphine agonist effects and
FAO effects.'* Patients in a deficit state, where the combined
agonism of buprenorphine and the FAO is less than the patient’s
baseline tolerance, will feel opioid withdrawal.'*

Mild to Moderate OWS

Some patients with OUD starting buprenorphine will
have persistent or worsening OWS that responds to increasing
buprenorphine doses. Case reports and anecdotal experience
suggest improvement with rapid dose escalations to 24-32 mg
SL per day during initiation.'*'®!” Given the relative safety
profile, increasing the buprenorphine dose is the most reason-
able first-line treatment of persistent OWS.

Although medically managed opioid withdrawal alone is
not recommended, evidence supports use of alpha-2 agonists
and symptom-directed adjunctive medications in ameliorating
OWS.'® 1t is reasonable to premedicate with these medications
to reduce the severity of OWS. Limited use of benzodiazepines
can be considered with attention to the risk of respiratory de-
pression (see Appendix D, http:/links.lww.com/JAM/A431).

Severe OWS

Buprenorphine POW is complex involving both chronic
neuroadaptations and acute MOR dynamics; the clinical picture
is unpredictable, and risk factors are poorly understood. Severe

4

cases of POW unresponsive to buprenorphine and supportive
medications warrant acute management in an ED or a similar
level of care for close monitoring and medication titration.

The treatment goal is rapid maximization of buprenorphine
MOR activation in combination with multimodal agents (Appen-
dix D, http:/links.Iww.com/JAM/A431).'® A patient who has re-
ceived <16 mg buprenorphine SL and then develops severe
OWS may need additional doses of buprenorphine to reach at
least 24-32 mg SL. Successful use of buprenorphine doses dur-
ing initiation as high as 64 mg SL has been reported.'’

Intractable POW that does not respond to the above mea-
sures has not been studied well but likely requires hospital-level
interventions and monitoring with a combination of additional
buprenorphine, FAO, and nonopioid adjunctive medications,
such as benzodiazepines, ketamine, or dexmedetomidine (an in-
travenous alpha-2 agonist). Ketamine is a N-methyl-D-aspartate
receptor antagonist that may potentiate the opioid system.'® Al-
though more research is needed, these effects may treat POW at
0.3 mg/kg boluses administered over 10—15 minutes or via con-
tinuous infusions.'® Administration of high-affinity intravenous
FAOs can be considered in addition to buprenorphine in select
cases of POW; buprenorphine should be continued normally af-
ter POW resolution. Benzodiazepines and/or antipsychotics
should be sparingly used and targeted to treat persistent agita-
tion and/or anxiety.

Clinical Considerations
* For mild to moderate OWS during buprenorphine initiation, treat-
ment with buprenorphine >24 mg SL on day 1 may be considered
for patients with clinically apparent high opioid tolerance.
 For mild to moderate OWS during buprenorphine initiation, alpha-2
agonists and other symptom-targeted treatments may be helpful in
addition to more buprenorphine.
For intractable cases of OWS, treatment escalation involves transi-
tion to an ED or hospital for additional buprenorphine and consid-
eration of high-affinity FAO, benzodiazepines, ketamine, or
dexmedetomidine.

KQ3: After Buprenorphine Initiation, What Range
of Buprenorphine Dosing and/or Dosing
Strategies Can Be Considered During
Stabilization and Long-Term Treatment?

Evidence Summary

Buprenorphine stabilization refers to the treatment period
when individuals do not experience OWS and have minimal to
no opioid cravings.?° Buprenorphine long-term treatment refers
to treatment after stabilization and is recommended as long as
the patient benefits, which can be for years or a lifetime.

The ASAM NPG recommends titrating the buprenorphine
dose “to alleviate symptoms” and to “be sufficient to enable pa-
tients to discontinue illicit opioid use.”* The ASAM NPG cites a
buprenorphine dose limit of 24 mg/d based on “limited evidence
regarding relative efficacy of doses higher than 24 mg/d.”
High-quality studies show improved treatment retention, reduced
opioid use, and lack of adverse events at doses of buprenorphine
16-32 mg/d, and the need for doses up to 32 mg/d for some pa-
tients has been recognized since 2004.2%2

© 2023 American Society of Addiction Medicine
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No high-quality data inform the most effective bupreno-
rphine dose for individuals with HPSO exposure; however, it
is understood that individuals with HPSO exposure may have
more difficulty achieving stabilization. Higher buprenorphine
doses that approximate HPSO may be more effective. A recent
human laboratory study of patients with OUD found that higher
concentrations of buprenorphine (5 ng/mL) were most effective
in protecting against fentanyl-induced respiratory depression.?®
Buprenorphine formulations and doses achieving the highest
plasma concentrations are SL buprenorphine 24-32 mg/d and
injectable extended release (XR) buprenorphine 300 mg.?*
Therefore, raising buprenorphine doses to 24-32 mg/d or using
XR buprenorphine may help some individuals with extensive
exposure to HPSO stabilize.

Rigorous data are lacking on long-term SL buprenorphine
dosing of 24-32 mg/d for buprenorphine treatment.>> One obser-
vational study found reduced opioid use for individuals treated
with SL buprenorphine doses between 24 and 56 mg over
30 months.?® Another observational study performed in opioid
treatment programs found that individuals treated with
30-32 mg of buprenorphine were more likely to be retained in
treatment at 24 weeks.?” Most recent studies are short term
and limited to case series of patients receiving single doses of
buprenorphine®® or case reports.>’

Higher buprenorphine stabilization doses may be needed
during pregnancy. Pregnancy expands plasma volumes and ad-
ipose stores, and is associated with lower serum levels of
buprenorphine related to elevated buprenorphine metabolism,
particularly during the third trimester.>° Buprenorphine doses
>16 mg daily and frequent dosing (2—4 times daily) may be
needed to achieve consistent effective buprenorphine plasma
levels and prevent opioid withdrawal between doses.!

Commentary

Buprenorphine dosing during stabilization should be indi-
vidualized. Although some insurance plans or states may have
buprenorphine dose limitations, some patients may benefit from
doses higher than 16-24 mg/d. Higher doses of buprenorphine
(216 mg daily) appear necessary for rapid stabilization in indi-
viduals with HPSO exposure. Factors such as psychosocial vul-
nerability, concomitant stimulant use, or mental health conditions
may further impede stabilization and necessitate higher doses and
a higher level of care.” For highly vulnerable patients, consider
the potential lifesaving benefit of using high buprenorphine
doses during buprenorphine stabilization (>24 mg daily) and
weigh this against potential harms. Then, document clinical rea-
soning when patients are prescribed buprenorphine doses
>24 mg/d. Once individuals achieve durable stabilization and
have no ongoing FOA use, doses within the range recommended
by the ASAM NPG may be effective for long-term treatment.

Clinical Considerations

» Some patients with high opioid tolerance may require buprenorphine
doses >24 mg/d during treatment stabilization.

 Physiological changes during pregnancy alter buprenorphine me-
tabolism, necessitating adjusted buprenorphine dose and dosing
intervals.

© 2023 American Society of Addiction Medicine

» Consider dose and frequency adjustments, psychosocial supports,
and a higher level of care if individuals are unable to stabilize with
buprenorphine.

* Consider a reassessment of higher (>24 mg/d) long-term doses once
patients enter long-term treatment without ongoing use of opioids.

KQ4: What Are Indications for Injectable
Extended-Release Buprenorphine for OUD
Treatment Compared With Sublingual
Formulations?

Evidence Summary

Extended release buprenorphine has been available
since 2017 for the treatment of moderate to severe OUD.*?
There are 2 formulations of XR buprenorphine: Sublocade
and Brixadi.

At its highest doses (Sublocade 300 mg), studies show that
XR buprenorphine achieves similar or higher buprenorphine
plasma levels at steady state compared with 24 mg daily SL
buprenorphine, although it may take up to 816 weeks to reach
steady state (Appendix E, http:/links.lww.com/JAM/A431).2433
Plasma peak-to-trough fluctuations and first-pass metabolism
are lower for XR versus SL buprenorphine.*

Extended release buprenorphine is an option for individuals
who struggle to stabilize. Compared with SL buprenorphine, XR
buprenorphine has shown statistically significant reductions in opi-
oid use***> and durable opioid blockade.**® In 1 trial with 30%
of patients exposed to HPSO, no opioid overdoses occurred in
the XR buprenorphine (Brixadi) group compared with 5 over-
doses in the SL buprenorphine group.®> A case series of 40
adults treated with XR buprenorphine (Sublocade) who had
HPSO exposure, unstable housing, stimulant and other sub-
stance use, and mental health conditions found that 65% of pa-
tients discontinued opioid use.>* Notably 55% of patients in that
study required supplemental SL buprenorphine related to ongo-
ing opioid withdrawal and cravings.>® Some patients may prefer
XR buprenorphine due to the need for decreased facility visits,
greater autonomy for travel, and greater ability to adhere to
treatment,** although others may dislike injections.*!

The initiation of XR buprenorphine, like other buprenorphine
initiation strategies, is evolving. Initial guidance recommended a
7-day period of SL buprenorphine lead-in, but the ASAM NPG
states “only 1 dose of SL buprenorphine is needed before XR
buprenorghine initiation,” and this has been described in case
reports.>*163% Receipt of XR buprenorphine has also been de-
scribed after both LDB-OC and HDB initiations.' 34

Evidence is limited for XR buprenorphine for pregnant
individuals.*> One case series raises concern about the efficacy
of XR buprenorphine (Sublocade) alone and describes that sup-
plementation with SL buprenorphine may be needed in the first
1-3 months of treatment.*> Sublocade contains an excipient
with N-methyl-2-pyrrolidone with teratogenic effects in animal
studies®*; Brixadi does not contain this substance in its weekly
product, and a clinical trial in pregnant and postpartum individ-
uals is ongoing.** Clinicians may consider XR buprenorphine,
particularly Brixadi, for pregnant individuals.

Copyright © 2023 American Society of Addiction Medicine.
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Commentary

Extended release buprenorphine offers high plasma
buprenorphine concentrations at steady state and continuous ex-
posure, which may be essential for some individuals. In patients
who have been previously unable to stabilize on buprenorphine,
high opioid tolerance, and high stimulant co-use, same-day XR
buprenorphine administration may be considered. Extended re-
lease buprenorphine requires monthly medical appointments
and may be challenging in rural areas or for individuals receiv-
ing telehealth treatment.

Clinical Considerations
* Consider XR buprenorphine formulations for individuals unable to
stabilize on SL buprenorphine formulations, particularly individuals
who have had extensive HPSO exposure, unsafe living environ-
ments, and/or multiple opioid overdoses.
 Consider the administration of XR buprenorphine soon after suc-
cessful buprenorphine initiation to achieve durable opioid overdose
protection.
+ Although XR buprenorphine is reaching steady state, consider the
risks and benefits of additional SL buprenorphine, particularly for
pregnant individuals.

KQ5: How Do Other Novel Drug Components
Affect Buprenorphine Initiation and Stabilization?

The unregulated drug supply has become increasingly un-
predictable and hazardous. Novel drug components are sub-
stances added to the expected drug to enhance or mimic the
intended effects. In addition to HPSO, other synthetic opioids,
designer benzodiazepines, synthetic cannabinoids, ketamine,
xylazine, levamisole, prescription medications, and synthetic
stimulants are encountered in the unregulated drug supply. Peo-
ple who use drugs may be aware that adulteration occurs, but
unaware of which components and in what concentration. Drug
checking provides actionable information, but access is limited.

The potential health consequences of exposure to unex-
pected drug components can be significant (Appendix E
http:/links.lww.com/JAM/A431). Polysubstance overdose is
the norm rather than an exception, and although naloxone ad-
ministration remains vital, other supportive care is needed for
many cases of polysubstance overdose.

Limited data exist on the effect of novel drug components
on buprenorphine treatment. The ubiquity of HPSO has made

buprenorphine initiation more challenging. Similarly, some
components, especially xylazine, may affect withdrawal presen-
tations (eg, intense or protracted OWS), cause medical compli-
cations (eg, skin ulcers; severe anemia) that delay care or cause
individuals to prematurely leave care.*> Concomitant treatment
with clonidine, gabapentin, or benzodiazepines could be con-
sidered for xylazine withdrawal.*®

Clinical Considerations
* Consider withdrawal from other substances when OWS does not re-

spond as expected to ancillary medications and buprenorphine; uti-

lize a higher level of care as needed.

Consider other etiologies or overdose from other substances when

an individual does not respond as expected to multiples doses of

naloxone.

» Consider using comprehensive toxicology testing and drug
checking to identify drug components; use this information to in-
form harm reduction and overdose prevention strategies.

KQ6: What Are OUD Treatment Alternatives After
Repeated Unsuccessful Attempts at
Buprenorphine Treatment?

Evidence Summary

The ASAM NPG recommends that “medications for
treating OUD should be available for all patients. Clinicians
should consider the patient’s preferences, past treatment history,
current state of illness, and treatment setting when deciding be-
tween methadone, buprenorphine, and naltrexone.”> Many pa-
tients may prefer buprenorphine, although repeated unsuccess-
ful buprenorphine initiation attempts may require other MOUD
options.

Commentary

Buprenorphine. Unsuccessful medically managed buprenorphine
initiation can harm patients and place them at risk for overdose. If
outpatient-based initiation strategies are unsuccessful, referral for
medically managed inpatient initiation may be necessary. In the
inpatient setting, clinicians may consider a LDB-OC approach,
HDB, and ancillary medications (Table 3).'®*” Buprenorphine
initiation in highly supportive environments, such as hospitals, can
improve treatment retention.>

TABLE 3. Considerations for Buprenorphine Initiation Approach Based on High-Tolerance and High-Potency Synthetic Opioid

Exposure—Clinical Setting and Opioid Withdrawal

Situation

Opioid withdrawal, COWS 28 with 1 objective
sign of opioid withdrawal
Opioid withdrawal, COWS <8

Pain + opioid withdrawal, COWS <8

Residential/Hospital
Outpatient Emergency Department Setting*
Standard initiation or HDB Standard initiation or HDB Standard initiation or
HDB
Standard initiation or LDB-OC¥ Standard initiation or LDB-OCT Standard initiation or
LDB-OCt
Standard initiation or prescribed FAO for Standard initiation or prescribed FAO for Administered
pain with LDB-OC pain with LBD-OC FAO + LDB-OC

*Includes medically managed levels of care such as ASAM 4th Edition Levels of Care 3.7 (medically managed rehab), 4.0 (hospital setting).
FLDB-OC = low-dose buprenorphine initiation with opioid continuation (prescribed versus nonprescribed). Requires an individualized determination of the risks and benefits of prescribed
full opioid agonist within federal regulations versus continuation of an illicitly obtained full opioid agonist.
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Clinical Consideration for Buprenorphine Treatment

Methadone. Methadone is the first alternative medication
recommended for individuals who elect not to start or continue
buprenorphine. Patients with HPSO exposure may need closer
monitoring, use of adjunctive medications during initiation, and
faster uptitration of methadone.*® Geographical, financial, or
transportation challenges may complicate treatment access.
Extended-Release Naltrexone. Typically considered a second-line
treatment for OUD, initiation is challenging for individuals
with extensive HPSO use due to its prolonged elimination.*’
In a multisite clinical trial, individuals who tested positive for
fentanyl were 11 times less likely to initiate XR naltrexone
than buprenorphine or methadone.*” This evidence, along
with the higher risk of overdose off MOUD, makes XR
naltrexone a dangerous alternative for treatment outside of a
controlled setting. If a patient is highly motivated for starting
XR naltrexone, a rapid conversion may be considered in a
controlled environment.*® Overdose prevention education and
informed consent are vital due to the high risk of overdose
while awaiting initiation of treatment and at discontinuation of
XR naltrexone.

Clinical Considerations

* Ifa patient has been unsuccessful with buprenorphine initiation and
continues desiring buprenorphine, consider a higher level of care
and/or alternative initiation strategies.

* Consider methadone for individuals who are unable to stabilize
safely and effectively on buprenorphine.

» Consider XR naltrexone initiation only in individuals in a highly
structured, medically managed inpatient environment.
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